GT S Global United Technology Services Co., Ltd.

Report No.: GTSL2024060187F01

TEST REPORT

Applicant: Shenzhen Golden Vision Technology Development Co., Ltd

Address of Applicant: No.6 Bao Fu Road, Bao Lai industrial Park, Shang Mu Gu
Villiage, Pinghu Street, Longgang District, Shenzhen City,
Guangdong Province, 518000, China

Manufacturer: Shenzhen Golden Vision Technology Development Co., Ltd

Address of No.6 Bao Fu Road, Bao Lai industrial Park, Shang Mu Gu

Manufacturer: Villiage, Pinghu Street, Longgang District, Shenzhen City,
Guangdong Province, 518000, China

Factory: Shenzhen Golden Vision Technology Development Co., Ltd

Address of Factory: No.6 Bao Fu Road, Bao Lai industrial Park, Shang Mu Gu

Villiage, Pinghu Street, Longgang District, Shenzhen City,
Guangdong Province, 518000, China

Equipment Under Test (EUT)

Product Name: Smart camera
Model No.: P1, P2, P3, P4, P5, P6, P7, P8, P9, P10
Trade Mark: N/A

FCC ID: 2APD7-P1

Applicable standards: FCC CFR Title 47 Part 15 Subpart C Section 15.247
Date of sample receipt: 2024-05-11

Date of Test: 2024-05-14 to 2024-06-20
Date of report issued: 2024-07-09
Test Result : PASS *

* In the configuration tested, the EUT complied with the standards specified above.

Robinson Luo

Laboratory Manager

This results shown in this test report refer only to the sample(s) tested, this test report cannot be reproduced, except in
full, without prior written permission of the company. The report would be invalid without specific stamp of test institute
and the signatures of compiler and approver. Page 1 of 59
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4  Test Summary

Report No.: GTSL2024060187F01

Test Item Section Result
Antenna requirement FCC part 15.203/15.247 (c) Pass
N/A

The EUT does not

AC Power Line Conducted Emission _
come with a power

FCC part 15.207

adapter
Conducted Peak Output Power FCC part 15.247 (b)(3) Pass
Channel Bandwidth & 99% OCB FCC part 15.247 (a)(2) Pass
Power Spectral Density FCC part 15.247 (e) Pass
Band Edge FCC part 15.247(d) Pass
Spurious Emission FCC part 15.205/15.209 Pass

Remark: Test according to ANSI C63.10:2013
Pass: The EUT complies with the essential requirements in the standard.

N/A: In this whole report not applicable.

Measurement Uncertainty

No. ltem Measurement Uncertainty
1 Radio Frequency +7.25%10°
2 Duty cycle +0.37%
3 Occupied Bandwidth +3%
4 RF conducted power +0.75dB
5 RF power density +3dB
6 Conducted Spurious emissions +2.58dB
7 AC Power Line Conducted Emission +3.44dB (0.15MHz ~ 30MHz)

+3.1dB (9kHz-30MHz)

+3.8039dB (30MHz-200MHz)

8 Radiated Spurious emission test +3.9679dB (200MHz-1GHz)
+4.29dB (1GHz-18GHz)
+3.30dB (18GHz-40GHz)

9 Temperature test +1°C

10 Humidity test 3%

11 Time +3%

Global United Technology Services Co., Ltd.
No. 123-128, Tower A,Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Page 4 of 59
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5 General Information

Report No.: GTSL2024060187F01

5.1 General Description of EUT

Product Name:

Smart camera

Model No.:

P1, P2, P3, P4, P5, P6, P7, P8, P9, P10

Test sample(s) ID:

GTSL2024060187-1

Sample(s) Status

Engineer sample

S/N:

N/A

Operation Frequency:

802.11b/802.11g/802.11n(HT20): 2412MHz~2462MHz

Channel numbers:

802.11b/802.11g /802.11n(HT20): 11

Channel separation:

5MHz

Modulation technology:

802.11b: Direct Sequence Spread Spectrum (DSSS)
802.119/802.11n(HT20):
Orthogonal Frequency Division Multiplexing (OFDM)

Antenna Type:

PCB Antenna

Antenna gain:

2.04 dBi

Power supply:

Rechargeable Li-ion Battery 3.7V=

Note:

The product ( Smart camera ) Models ( P1) and models ( P2, P3, P4, P5, P6, P7, P8, P9, P10 ) the difference
is only to distinguish different sales areas of different customers, the model name is different, and the products

are exactly the same.

Remark:

1. Antenna gain information provided by the customer
2. The relevant information of the sample is provided by the entrusting company, and the laboratory is not

responsible for its authenticity.

Global United Technology Services Co., Ltd.

No. 123-128, Tower A,Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 5 of 59
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Report No.: GTSL2024060187F01

Operation Frequency each of channel

Channel Frequency Channel Frequency | Channel Frequency | Channel Frequency
1 2412MHz 4 2427MHz 7 2442MHz 10 2457MHz
2 2417MHz 5 2432MHz 8 2447MHz 11 2462MHz
3 2422MHz 6 2437MHz 9 2452MHz
Note:

In section 15.31(m), regards to the operating frequency range over 10 MHz, the Lowest frequency, the
middle frequency, and the highest frequency of channel were selected to perform the test, and the selected
channel see below:

Test channel

Frequency (MHz)

802.11b/802.119/802.11n(HT20)

Lowest channel 2412MHz
Middle channel 2437MHz
Highest channel 2462MHz

Global United Technology Services Co., Ltd.

No. 123-128, Tower A,Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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5.2 Test mode

Report No.: GTSL2024060187F01

Transmitting mode Keep the EUT in continuously transmitting mode

We have verified the construction and function in typical operation. All the test modes were carried out
with the EUT in transmitting operation, which was shown in this test report and defined as follows:

Pre-scan all kind of data rate in lowest channel, and found the follow list which it was worst case.

Mode 802.11b 802.11g 802.11n(HT20)
Data rate 1Mbps 6Mbps 6.5Mbps
5.3 Description of Support Units
Manufacturer Description Model Serial Number
Dongguan Golden Cel Battery Co.,Ltd. | Rechargeable Li-ion Battery CEL18650 N/A

5.4 Deviation from Standards

None.

5.5 Abnormalities from Standard Conditions

None.

5.6 Test Facility

The test facility is recognized, certified, or accredited by the following organizations:

e FCC —Registration No.: 381383

Designation Number: CN5029

Global United Technology Services Co., Ltd., Shenzhen EMC Laboratory has been registered and fully
described in a report filed with the (FCC) Federal Communications Commission. The acceptance letter
from the FCC is maintained in files.

e ISED—Registration No.: 9079A

CAB identifier: CN0091

The 3m Semi-anechoic chamber of Global United Technology Services Co., Ltd. has been registered by
Certification and Engineering Bureau of ISED for radio equipment testing.

e NVLAP (LAB CODE:600179-0)

Global United Technology Services Co., Ltd., is accredited by the National Voluntary Laboratory
Accreditation Program (NVLAP).

5.7 Test Location

All tests were performed at:

Global United Technology Services Co., Ltd.

Address: No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone, Xixiang
Road, Baoan District, Shenzhen, Guangdong, China 518102

Tel: 0755-27798480

Fax: 0755-27798960

5.8 Additional Instructions

Test Software Special test command provided by manufacturer

Power level setup Default

Global United Technology Services Co., Ltd.

No. 123-128, Tower A,Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 7 of 59
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Report No.: GTSL2024060187F01

6 Test Instruments list
Radiated Emission:
/ Inventory Cal.Date Cal.Due date
| T E M f M | No.
tem est Equipment anufacturer odel No No. il o EEkG) (mdne
s oot Sg:;mAb“eerCho'C ZhongYu Electron | 9.2(L)*6.2(W)* 6.4(H) | GTS250 | June 22,2024 |June 21, 2027
2 Control Room ZhongYu Electron 6.2(L)*2.5(W)* 2.4(H) | GTS251 N/A N/A
3 EMI Test Receiver Rohde & Schwarz ESU26 GTS203 | April 11, 2024 | April 10, 2025
. : SCHWARZBECK
4 BiConiLog Antenna MESS-ELEKTRONIK VULB9168 GTS640 | March 19, 2023 [March 18, 2025
Double -ridged SCHWARZBECK . !
5 pianeel MESS-ELEKTRONIK BBHA 9120 D GTS208 | April 17,2023 | April 16, 2025
6 EMI Test Software AUDIX E3 N/A N/A N/A
7 EhantRadlg Rohde & Schwarz CMWS500 GTS575 | April 11, 2024 | April 10, 2025
Communication Tester
8 Loop Antenna ZHINAN ZN30900A GTS534 | Nov. 13, 2023 | Nov.12, 2024
9 Broadband Preamplifier SCHWARZBECK BBV9718 GTS535 | April 11, 2024 | April 10, 2025
10 |[Amplifier(1GHz-26.5GHz) HP 8449B GTS601 | April 11, 2024 | April 10, 2025
kg -~ Fom AMIENACEELE: / UG-598A/U GTS664 | Oct. 29,2023 | Oct. 28, 2024
26.5GHz)
Horn Antenna
12 (26.5-40GH2) A.H Systems SAS-573 GTS665 | Oct. 29, 2023 | Oct. 28, 2024
FSV-Signal Analyzer .
13 (10Hz-40GH2) Keysight FSV-40-N GTS666 | March 12, 2024 [March 11, 2025
14 Amplifier / LNA-1000-30S GTS650 | April 11, 2024 | April 10, 2025
15 CDNE M2+M3-16A HCT 30MHz-300MHz GTS692 | Nov. 08, 2023 | Nov.07, 2024
16 Wideband Amplifier / WDA-01004000-15P35 GTS602 | April 11, 2024 | April 10, 2025
17 Thermo meter JINCHUANG GSP-8A GTS643 | April 18, 2024 | April 17, 2025
18 RE cable 1 GTS N/A GTS675 | July 31.2023 | July 30. 2024
19 RE cable 2 GTS N/A GTS676 | July 31.2023 | July 30. 2024
20 RE cable 3 GTS N/A GTS677 | July 31.2023 | July 30. 2024
21 RE cable 4 GTS N/A GTS678 | July 31.2023 | July 30. 2024
22 RE cable 5 GTS N/A GTS679 | July 31.2023 | July 30. 2024
23 RE cable 6 GTS N/A GTS680 | July 31.2023 | July 30. 2024
24 RE cable 7 GTS N/A GTS681 | July 31.2023 | July 30. 2024
25 RE cable 8 GTS N/A GTS682 | July 31.2023 | July 30. 2024
Global United Technology Services Co., Ltd.
No. 123-128, Tower A,Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 8 of 59
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Report No.: GTSL2024060187F01

RF Conducted Test:

: . Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No. Serial No. (mm-dd-yy) (mm-dd-yy)
MXA Signal Analyzer Agilent N9020A GTS566 April 11, 2024 April 10, 2025
2 EMI Test Receiver R&S ESCI 7 GTS552 April 11, 2024 April 10, 2025
PSA Series Spectrum s \ :
3 Analyzer Agilent E4440A GTS536 April 11, 2024 April 10, 2025
MXG vector Signal . : :
4 Sencrait Agilent N5182A GTS567 | April 11,2024 | April 10, 2025
ESG Analog Signal : . :
° Gararater Agilent E4428C GTS568 | April 11,2024 | April 10, 2025
USB RF Power Sensor DARE RPR3006W GTS569 April 11, 2024 April 10, 2025
RF Switch Box Shongyi RFSW3003328 GTS571 April 11, 2024 April 10, 2025
Programmable Constant
8 Temp & Humi Test WEWON WHTH-150L-40-880 GTS572 April 11, 2024 April 10, 2025
Chamber
9 Thermo meter JINCHUANG GSP-8A GTS641 April 18, 2024 April 17, 2025
General used equipment:
: Inventory Cal.Date Cal.Due date
Manuf M | No.
Item Test Equipment anufacturer odel No No. (mm-dd-yy)| (mm-dd-yy)
il Barometer KUMAO SF132 GTS647 | April 18, 2024 | April 17, 2025
Global United Technology Services Co., Ltd.
No. 123-128, Tower A,Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 9 of 59
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Report No.: GTSL2024060187F01

7 Test results and Measurement Data

7.1 Antennarequirement

Standard requirement: ‘ FCC Partl5 C Section 15.203 /247(c)

15.203 requirement:

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator, the manufacturer may design the unit
so that a broken antenna can be replaced by the user, but the use of a standard antenna jack or
electrical connector is prohibited.

15.247(c) (1)(i) requirement:

(i) Systems operating in the 2400-2483.5 MHz band that is used exclusively for fixed. Point-to-point
operations may employ transmitting antennas with directional gain greater than 6dBi provided the
maximum conducted output power of the intentional radiator is reduced by 1 dB for every 3 dB that the
directional gain of the antenna exceeds 6dBi.

EUT Antenna:

The antennas are PCB Antenna, the best case gain of the antennas are 2.04dBi, reference to the appendix Il for
details

Global United Technology Services Co., Ltd.

No. 123-128, Tower A,Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 10 of 59
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7.2 Conducted Output Power

Report No.: GTSL2024060187F01

Test Requirement :

FCC Partl5 C Section 15.247 (b)(3)

Test Method :

ANS]| C63.10:2013

Limit:

30dBm

Test setup:

Power Meter

ElIENE]
i Y

| = = =
i o |

== E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Measurement Data

Output Power (dBm) o
Test CH Limit(dBm) Result
802.11b 802.11g 802.11n(HT20)
Lowest 13.18 11.81 10.50
Middle 13.24 12.25 11.19 30.00 Pass
Highest 15.37 14.16 13.13

Global United Technology Services Co., Ltd.
No. 123-128, Tower A,Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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7.3 Channel Bandwidth

Report No.: GTSL2024060187F01

Test Requirement :

FCC Partl5 C Section 15.247 (a)(2)

Test Method :

ANS]| C63.10:2013

Limit:

>500KHz

Test setup:

Spectrum Analyzer

Fi

[ o |
Fa [ o |
oo
[ [ o |
oo

E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Measurement Data

Channel Bandwidth (MHz) o
Test CH Limit(KHz) Result
802.11b 802.11g 802.11n(HT?20)
Lowest 13.18 16.39 17.48
Middle 13.20 16.39 17.46 >500 Pass
Highest 13.17 16.37 17.45

Global United Technology Services Co., Ltd.
No. 123-128, Tower A,Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Test plot as follows:

Report No.: GTSL2024060187F01

802.11b

802.11g

Center Freq: 2.412000000 GHz
Trig: Free Run AvglHold>1010

065:41:48 PM.m 18, 2024

Radio Std: None

Radio Davice: BTS

#FGaln:Low

Radio Std:

Radio Davice: BTS

H:
AvglHold>10/10

Trig: Run
#Aton: 40 4B

Radio Device: BTS

FIFGaincLow

Trig: un
#Aton: 40 4B

A GalniLow #Atten: 40 4B

dBldiv Ref 10.00 dBm 0 dBidiv Ref 10.00 dBm
Log Lo
Center 2412 GHz Span 40 MHz Center 2412 GHz Span 40 MHz.
#Res BW 100 kHz #VBW 300 kHz Sweep Sms #Res BW 100 kHz #VBW 300 kHz Sweep 5ms

Occupied Bandwidth Total Power 15.9 dBm Occupied Bandwidth Total Power 11.5 dBm

13.184 MHz 16.389 MHz

Transmit Freq Error 11.818 kHz OBW Power 99.00 % Transmit Freq Error 10.035 kHz OBW Power 99.00 %

x dB Bandwidth 10.48 MHz x dB -6.00 dB x dB Bandwidth 16.35 MHz x dB -6.00 dB
s ans s Tosmns

Lowest channel

00 GHz
Avgll

[Hold> 10110

Radio Device: BTS

#IF GainLow

10 dBldiv Ref 10.00 dBm 0 dBidiv Ref 10.00 dBm
og og
Center 2.437 GHz ‘Span 40 MHz. Center 2.437 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep Sms ##Res BW 100 kHz #VBW 300 kHz Sweep 5ms

Occupied Bandwidth Total Power 16.3 dBm Occupied Bandwidth Total Power 12.0dBm

13.203 MHz 16.387 MHz

Transmit Freq Error 75.862 kHz OBW Power 99.00 % Transmit Freq Error 26.613 kHz OBW Power 99.00 %

x dB Bandwidth 10.10 MHz x dB -6.00 dB x dB Bandwidth 16.32 MHz x dB -6.00 dB
so fysmns wsa s

Middle channel

3
Radio Std:

Cent 2.462000000 GHz Radio $1d: Nane GHz
Trig: Run Avg|Held>10/10 Trig: un Avg|Hald>10110
A GainiLow #Atten: 40 4B Radio Davice: BTS AFGainLow #Atten: 40 4B Radio Davice: BTS
10 dBldiv Ref 10.00 dBm 0 dBidiv Ref 10.00 dBm
Log Log
Center 2.462 GHz Span 40 MHz Center 2462 GHz Span 40 MHz.
#Res BW 100 kHz #VBW 300 kHz Sweep Sms #Res BW 100 kHz #VBW 300 kHz Sweep 5ms
Occupied Bandwidth Total Power 18.1 dBm Occupied Bandwidth Total Power 13.8 dBm
13.167 MHz 16.368 MHz
Transmit Freq Error 20.388 kHz OBW Power 99.00 % Transmit Freq Error 16.782 kHz OBW Power 99.00 %
x dB Bandwidth 10.47 MHz x dB -6.00 dB x dB Bandwidth 16.31 MHz x dB -6.00 dB
sc tysans s [

Highest channel

Global United Technology Services Co., Ltd.

No. 123-128, Tower A,Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No.: GTSL2024060187F01

802.11n(HT20)

Eantr Fr;q-z;ﬂnﬂﬂﬂm e Tiodie Sea- Horm
G TrigiFres Run AvglHeld>10110
#IFGaln:Low FAten: 40 dB Radie Device: BTS
0 dBidiv Ref 10.00 dBm
Log
Center 2.412 GHz Span 40 MHz
##Res BW 100 kHz #VBW 300 kHz Sweep 5ms
Occupied Bandwidth Total Power 10.5 dBm
17.480 MHz
Transmit Freq Error -23.200 kHz OBW Power 99.00 %
x dB Bandwidth 16.98 MHz x dB -6.00 dB
wsc Ggsmams

Lowest channel

Agilent Spectrum Analyzer - Occupied BW
v L

GCenter Freq: 2437000000 GHz Rod

enier Freq 2437000000 GHZ
oo TrigiFree Run AvglHold> 10110
AFGalneLaw #Atton: 40 45 Radio Device: BTS
0 dBidiv Ref 10.00 dBm
Log
Center 2437 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5ms
Occupied Bandwidth Total Power 10.9 dBm
17.463 MHz
Transmit Freq Error 5.296 kHz OBW Power 99.00 %
x dB Bandwidth 16.20 MHz x dB -6.00 dB
wsc gsmarus

Middle channel

Agilent Spectrum Analyzer - Occupiod BW
T 0

enter Freq 2462000000 GHZ

eI RLCE CFF AL 05:54:12 PM 1 18,
Center Freq: 2.462000000 GHz Radio Std: None
o Trig:Frea Run AvglHold:> 1010

#IFGaln:Low FAten: 40 dB Radie Device: BTS

0 dBidiv Ref 10.00 dBm
Log
Center 2.462 GHz Span 40 MHz
##Res BW 100 kHz #VBW 300 kHz Sweep 5ms

Occupied Bandwidth Total Power 12.8 dBm

17.450 MHz

Transmit Freq Error -6.428 kHz OBW Power 99.00 %

x dB Bandwidth 16.92 MHz x dB -6.00 dB
sa s,

Highest channel

Global United Technology Services Co., Ltd.

No. 123-128, Tower A,Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 14 of 59
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7.4 Power Spectral Density

Report No.: GTSL2024060187F01

Test Requirement: FCC Partl5 C Section 15.247 (e)
Test Method: ANSI C63.10:2013
Limit: 8dBm/3kHz
Test setup: Spectrum Analyzer

o Y o

A~ OO
o Y s o
i S E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments: Refer to section 6.0 for details
Test mode: Refer to section 5.2 for details
Test results: Pass

Measurement Data

Power Spectral Density (dBm/3kHz) Limit
Test CH Result
802.11b 802.11g 802.11n(HT20) (dBm/3kHz)
Lowest -11.406 -18.732 -21.001
Middle -11.272 -18.072 -20.336 8.00 Pass
Highest -9.470 -16.243 -18.371

Global United Technology Services Co., Ltd.
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Test plot as follows:

Report No.: GTSL2024060187F01

802.11b

802.11g

Avg Type: LogPur

Agilent Spectrum Analyzer - Swopt S

~ Avg Type: LogPwr

052551 PM L 18, 2024
TRACE

1 TrigiFrae Run

Agiler Spectrum Analyzer - Swept SA
20 LIGALT [CEREIT
Avg Type: Log-Pur TacE
O Fast oo Trig Free Run AvglHold>100/100 TrREp Fust Run AvglHold> 1001100 T
F Gain:Low Aren: 40 dB ceT IFGaniLow Attan: 40 45 et
RefOffeet208 dB Mkri 2.410 24 GHZ] RefOfset 204 dB Mkri 2.414 48 GHz

10d8/aiv Ref 32,04 dBm -11.406 dBm 10d8/aiv__Ref 32,04 dBm 8

og og

Center 2.41200 GHz Span 40.00 MHz, Center 2.41200 GHz Span 40.00 MHz

#Res BW 3.0 kHz #VBW 10 kHz Sweep 4.218 5 (1001 pts)| #Res BW 3.0 kHz #VBW 10 kHz Sweep 4.218s (1001 pts)

sa [ w56 4 File <ScreenCapture. png= saved [

Avg Type: Log-Pur
AvglHold>100/100

P0: Fast G Trlg: Fres Run AvglHold> 1001100 TiREf s
IFGain:Low FerE IFGain:Low Aten: 40 b
Ref Offset 208 08 MKkr1 2.435 24 GHZ] Ref Offat 204 48 Mkr1 2.439 48 GHz
0 ciciv__Ref 32.04 dBm -11.272 dBm| 0 ciciv__Ref 32.04 dBm -18.072 dBm
ICenter 2.43700 GHz Span 40.00 MHz Center 2.43700 GHz Span 40.00 MHz
[#Res BW 3.0 kHz #VBW 10 kHz Sweep 4.218 ¢ (1001 pts) #Res BW 3.0 kHz #VBW 10 kHz Sweep 4.218's (1001 pts)
= [ wsa ysms

Middle channel

Trig: Free Run

AvglHeld:>100/100

Avg Type: LogPur

Avg Type: LogPwr
s G TrigiFree Run AvglHeld:>100/100 O Fast
1FGain:Low Arten: 40 4B WFGalncLow Attan: 40 dB
Ref Offset 2,04 dB. Mkr1 2.460 24 GHz Ref Offset2.04 4B Mkr1 2.464 48 GHz
10d8/aiv Ref 32,04 dBm -9.470 dBm 10aRiv  Ref 32.04 dBm -16.243 dBm
og og
Center 2.46200 GHz Span 40.00 MHz, Center 2.46200 GHz Span 40.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 4.218's (1001 pts)| #Res BW 3.0 kHz #VBW 10 kHz Sweep 4.218 s (1001 pts)
wsa [P wsa ysms

Highest

channel
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Report No.: GTSL2024060187F01

802.11n(HT20)

AT 04:43:15 P4 1 18, 2024
Avg Type: Log-Pwr [Z3:56
PHO: Fast (o 1719 Fras Run AvalHold>100/100 TYPE M st
IFGainelow Atten: 40 8 LET!
Ref Offset 204 dB
0 dBidiv Ref 32.04 dBm
|
Center 2.41200 GHz Span 40.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 4.218 5 (1001 pts)
sa s,

Lowest channel

Avg Type: LogPur

WO Fast o Trigi Free Run AvglHold>100/100 ™
IFGain:Low Arren: 40 d8 e
Ref Offset 2,04 dB
10 gy Ref 32.04 dBm
Center 243700 GHz Span 40.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 4.218 5 (1001 pts)
sa Tysmns

Middle channel

Agilent Spectrum Analyzer - Swept SA
RL AT
Avg Type: Log-Pur

arker 12.464520000000 GAZ )
o Trig:Fras Run AvglHold>1001100

PHO: Fast ()
IFGainelow Atten: 40 8
Ref Offset 204 dB
0 dBidiv Ref 32.04 dBm
Center 2.46200 GHz Span 40.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 4.218's (1001 pts)
wsc gsmanus

Highest channel
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7.5 Band edges

Report No.: GTSL2024060187F01

7.5.1 Conducted Emission Method

Test Requirement:

FCC Partl5 C Section 15.247 (d)

Test Method:

ANSI C63.10:2013

Limit: In any 100 kHz bandwidth outside the frequency band in which the
spread spectrum intentional radiator is operating, the radio frequency
power that is produced by the intentional radiator shall be at least 20 dB
below that in the 100 kHz bandwidth within the band that contains the
highest level of the desired power, based on either an RF conducted or a
radiated measurement.

Test setup: Spectrum Analyzer

o o o
VN e o
o o o
i oo E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Test plot as follows:
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Test mode:

Report No.: GTSL2024060187F01

802.11b

Agilent Spectrum Analyzer - Swopt SA

054408 P s 16, 2024

Avg Type: LogPur 5
AvglHald>100/100 TP [M i
et

068:54:32 06 b 16, 20124
oo TrigiFreeRun

e
K Avg Type: LogPwr TRACE T =
THO: Fast o Trig: Free Run Avg|Hold>100/100 TIPE M FHO: Fast
IFGainsLows Attan: 40 dB LET IF Gain-Lows Atten: 40 4B
MKr3 2.397 50 GHz Mkr3 2.447
[0deidly__Ref 30.00 dBm -45.426 dBm [0deidly_Ref 30.00 dBm 43.71
9 {
0 ¢ ¢ it
Start 2.38000 GHz Stop 2.43000 GHz Start 2.44000 GHz Stop 2.49000 GHz.
#Res B 100 kHz #VBW 300 kHz Sweep 4.800 ms (1001 pts) #Res B 100 kHz #VBW 300 kHz Sweep 4.800 ms (1001 pts)
2.462 00 GHz 52
248380 GHz 47965 dBm

2.447 00 GHz 43768 dBm

2412 00 GHz -
2390 00 GHz -48.318 dBm
2.397 50 GHz 45.426 dBm

» .
[

‘. dgsmans,
Lowest channel Highest channel

Test mode:

Avg Type: LogPur
AvglHold>100/100
ver

Trig: Fras Run

05527 P m 16, 2024
TRACE g

= G

Agilont Spectrum Analyzer - Swopt Sk
AL R : o
arker 3 2.393950000000 GHz Avg Type: Log-Pur 5

PHOiFast o Trigi Fres Run Awg|Hold> 1007100 TP O F
IFGain:Low ver IFGain:Low Atten: 40 dB
Mkr3 2.448 25 GHz
10 dBidiv Ref 30.00 dBm 10 dBidiy Ref 30.00 dBm -41.702 dBm)|
& Q
gt ¥
Stop 2.49000 GHz

Sweep 4.800 ms (1001 pts)
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Start 2.38000 GHz
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T I
f 2.462 00 GHz 13557 dBm
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[onl Mool T e rar— L2 L PUKCTSH WD TH
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5 5

10 10

1 » 1 2
< » < >
sa ysmams sa Lysmanus.

Highest channel

Lowest channel

Test mode:
Tk ot e Snert A [Ty
arker 3 2.398300000000 GHz Avg Type: Log-Pur & arker 3 2.445750000000 GHz . Avg Type: Log-Pur &
FHO: Fast ) Trig: Frea Run Avg|Hold=>100/100 TYPE[ i O Fast 1 TrigiFres Run AvglHold:>100/100 TYPE (M ey
IFGabn:Low Atten: 40 dB Lol IF GainLow Atten; 40 dB er
Mkr3 2.398 30 GHz Mkr3 2.445 75 GHz
10¢eidlv__Ref 30.00 dBm -44.665 dBm 10ceidly__Ref 30.00 dBm -44.022 dBm)
% v
I M.
Start 2.38000 GHz Stop 2.43000 GHz Start 2.44000 GHz Stop 2.49000 GHz.
#Res BW 100 kHz #VBW 300 kHz Sweep 4.800 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 4.800 ms (1001 pts)
I I
2412 00 GHz 7531 dBm 246200 GHz -15.133 dBm
2.380 00 GHz £0.097 dBm 2.483 60 GHz 60670 dBm
2398 30 GHz -44 665 dBm 244675 GHz -44022 dBm
> - > ~
s ysmns s [N,
Highest channel

Lowest channel
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Report No.: GTSL2024060187F01

7.5.2 Radiated Emission Method

Test Requirement: FCC Partl5 C Section 15.209 and 15.205
Test Method: ANSI C63.10: 2013
Test Frequency Range: All of the restrict bands were tested, only the worst band’s (2310MHz to
2500MHz) data was showed.
Test site: Measurement Distance: 3m
Receiver setup: Frequency Detector RBW VBW Value
Peak 1MHz 3MHz Peak
ARIELER Average 1MHz 3MHz Average
Limit: Frequency Limit (dBuV/m @3m) Value
54.00 Average
Above 1GHz 22.00 Peak
Test setup:

S
Test Antenna-

<Ilm ... 4m >

Tum Tablev -

<150cm >, &").b |
T g A

[7 P:rici]—{ PltllllpllﬂT]v

Test Procedure: 1. The EUT was placed on the top of a rotating table 1.5 meters above
the ground at a 3 meter camber. The table was rotated 360 degrees to
determine the position of the highest radiation.

2. The EUT was set 3 meters away from the interference-receiving
antenna, which was mounted on the top of a variable-height antenna
tower.

3. The antenna height is varied from one meter to four meters above the
ground to determine the maximum value of the field strength. Both
horizontal and vertical polarizations of the antenna are set to make the
measurement.

4. For each suspected emission, the EUT was arranged to its worst case
and then the antenna was tuned to heights from 1 meter to 4 meters
and the rota table was turned from 0 degrees to 360 degrees to find
the maximum reading.

5. The test-receiver system was set to Peak Detect Function and
Specified Bandwidth with Maximum Hold Mode.

6. If the emission level of the EUT in peak mode was 10dB lower than
the limit specified, then testing could be stopped and the peak values
of the EUT would be reported. Otherwise the emissions that did not
have 10dB margin would be re-tested one by one using peak, quasi-
peak or average method as specified and then reported in a data
sheet.

7. The radiation measurements are performed in X, Y, Z axis positioning.
And found the Y axis positioning which it is worse case, only the test
worst case mode is recorded in the report.

Test Instruments: Refer to section 6.0 for details
Test mode: Refer to section 5.2 for details
Test results: Pass

Measurement data:

Global United Technology Services Co., Ltd.
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Report No.: GTSL2024060187F01

‘ Test mode: | 802.11b 2412MHz Test channel: Lowest
Horizontal
1200 dBuV/m
10
100
90
20 3
I FCC Pani% C-RE[Feak]
70 P i
s &)

€D 'z = 5
& : i'" P / \Mw.—l’ "‘-'v\ -

v»u—m-w'\wuu\-—-a':_wl' 'w“"‘wﬁww ot el
40
0 X
0
10
oo

230,000 MHz) Z450.0

No. Frequency | Reading | Factor Level Limit  [Margin -

(MHz) ~ | (dBuV) | (dB/m) |(dBuVim)|(dBuVim)| (dB)

2390.000 21.30 26.32 47 62 7400 |-26.38| peak
2390.000 6.74 26.32 33.06 5400 |-2094( AVG
2412.000 51.20 26.36 77.66 7400 | 3.66 | peak
2412.000 32.91 26.36 5927 K400 | .27 | AVG

| | R | —

Global United Technology Services Co., Ltd.
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Report No.: GTSL2024060187F01

Vertical

1200 dBUY/m

110

100

q0

Ao mw_ji,_a_ FCT Panlt C-RE[Feak]

70 J‘_r"” T,

60 f‘f ; \l‘\. I

50 SN J'JJ \"W‘Fﬁﬂiﬂ. ﬂ }‘I
F,_\,'-n-—v—nﬂ—k—wvili—m‘—v—""ﬂ i L\ﬁ'wmﬁ_,«hmﬁl L\A_,M-J peak

A0

30

20

10

oo

2380000 IMHz=] 2450.0
N Frequency | Reading | Factor Level Limit  [Margin Detecior
0- (MHz) (dBuV) | (dB/m) [(dBuV/m)|(dBuVim)| (dB)

1 23590.000 19.71 26.32 46.03 7400 |-27.97( peak
2 2350.000 6.78 2632 33.10 K400 |-2090( AVG
3 2412 000 50.38 26.36 7674 7400 | 274 | peak
4 2412.000 31.22 26.36 57 58 5400 | 3.58 | AVG

Global United Technology Services Co., Ltd.
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Report No.: GTSL2024060187F01

Test mode: 802.11b 2462MHz Test channel: Highest
Horizontal
1200  dBuM/m
110
100
90
1J
0 ),n-'-' ‘"“v\ FCC Pait1% C-RE[Peak])
70 2l ~
¢ 4,
60 v .
&% s i
B R ‘A.m.‘“h,\,_‘ﬁf L‘-\HM ,;:'-l;,,g sttt Dl
40
4
30 4
20
0
oo
2420.000 IMHz=] 24450.0
N Frequency | Reading | Factor Level Limit  [Margin -
O- (MHz) (dBuV) | (dB/m) [(dBuV/m)|(dBu¥/m)| (dB)
1 2462.000 b4 22 26.44 80.66 74.00 6.66 | peak
2 2462.000 3557 26.44 62.01 54.00 8.01 | AVG
3 2483.500 16.43 2647 44 90 7400 |-29.10| peak
4 2483 500 4 87 26 47 3134 R4 00 [-2266| AVG
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Report No.: GTSL2024060187F01

Vertical
1200 dBuY/m
110
1m0
an
e ,._—n—ji-rw FOC Paitlh C-RE[Peak)
0 \\
|71} J; \\
50 ’j{ j -\h“
b e PPt g R e Ltﬂ"‘f R o w""w._‘_w, ;:;-‘;_p_... BT ST |1|l'-l*
40
4
20 4
n
0
oo
2430000 [MHz] 24450.0
Frequency | Reading | Factor Level Limit  |Margin
No. (MHz) (dBuV) | (dBim) |(dBuV/m)|(dBuVim)| (dB) |P==Ctr
1 | 2462000 | 4991 | 2644 | 7635 | 7400 | 2.35 | peak
2 | 2462000 | 3108 | 2644 | 5752 | 5400 | 352 | AVG
3 | 2483500 | 1842 | 2647 | 4489 | 74.00 (-29.11| peak
4 | 2483500 4.89 2647 | 3136 | 5400 |-2264| AVG
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Report No.: GTSL2024060187F01

Test mode: 802.11g 2412MHz Test channel: Lowest
Horizontal

200 dBuV/m

110

100

a0

20 E. o gennr FCC Paitl% C-RE[Peak)

70 ,"W LS :

0 f o

50 4 -IWJW mﬂ\ r:
I T, 4 P g o Lo ek

40

20 A

20

10

oo

2380.000 MHz) Z450.0

Frequency | Reading | Factor Level Limit |Margin

- (MHz) (dBuV) | (dB/m) |(dBuV/m)|(dBuVim)| (dB) |t
1 23590.000 20.74 2632 47.06 7400 |-2694| peak
2 2350.000 6.40 26.32 3272 5400 |-21.28( AVG
3 2412.000 46.64 26.36 73.00 7400 |-1.00 | peak
4 2412.000 16.51 26.36 42 87 5400 |-11.13[ AVG
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Report No.: GTSL2024060187F01

Vertical

1200 dBuV/m

110

100

an

e n FCC Pantlh C-RE[Peak)

Fil] .MM "l ""x‘_l-

1) .*'f \l'.

= : ‘\L,meJ'LU‘“"J , x-"“wh-,*'“\a-\

fﬂw—-ﬂ-"-—-"-"-"-w“-"—@*'w i hw'\ﬁ‘*-n-\u,.,_,__, PR

AD

20 1

20

0

oo

2380.000 [MHz] 24500

Frequency | Reading Factor Level Limit  |Margin

- (MHz) (dBuV) | (dBim) |(dBuvim)|(dBuVim)| (dB) |C==Ctr
1 2390.000 19.94 2632 4626 7400 |-27.74|( peak
2 2390.000 646 2632 3278 400 ([-21.22] AVG
3 2412 000 44 84 2636 7120 7400 |-280 | peak
4 2412.000 22.09 2636 48 45 400 |[-555 | AVG
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Report No.: GTSL2024060187F01

Test mode: 802.11g 2462MHz Test channel: Highest
Horizontal
1200 dBuV/m
110
100
90
20 Jr" = 1' - \t FCC Past1% C-RE[Peak]
70 .\
[H1] ’f uk'\
B o plR P = =Tl Y
50 \m*wmm-“'/ u ek
40
a0 E
20
10
oo
2420.000 MHz] Z490.0
N Frequency | Reading | Factor Level Limit  |Margin Detector
0- (MHz) (dBuV) (dB/m) [(dBuV/m)|(dBuVim)| (dB)
1 2462.000 R2.28 26.44 7872 74.00 472 peak
2 2462.000 2691 26 44 335 54 00 065 | AVG
3 2483.500 25.89 26.47 52.36 7400 |-21.64| peak
4 2483 500 571 2647 3218 5400 |-21.82| AVG
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Report No.: GTSL2024060187F01

Vertical
1200 dBUVAm
110
100
a0
40 T — FOL Paitls C-RE[Feak]
70 J.I.I'I 1L\
/ i
60 Wi
f,va\.*w-f""—mv‘ L“Aﬂ"'\-n_wwa_,r""w\"\\ 4
1] i A
ittt b ] Pk
40
a0 3
20
10
0o
2430000 [MHz] Z490.0
N Frequency | Reading | Factor Level Limit  [Margin Detector
O | (MHz) | (dBuV) | (dB/im) |(dBuV/m)|(dBuVim)| (dB)
1 2462 000 50.73 26.44 a7 74.00 317 | peak
2 2462 000 23.64 26.44 KO.OB 4.00 -3.92 | AVG
3 2483.500 24.99 2647 146 7400 [-2254| peak
4 2483.500 536 2647 31.83 K400 |-2217| AVG
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Report No.: GTSL2024060187F01

Test mode: | 802.11n(HT20) 2412MHz Test channel: Lowest
Horizontal
1200 dBUV/m
110
100
a0
L fi SR 3 FCC Pan1h C-RE[Peak)
7 il \i
ED .Hlllr \"‘ —
I CA—— 3 e
*0 e S Wr""‘k-"‘-ﬁ-‘mmpéak
40
30
20
10
oo
23g0.000 IMHz| 2450.0
Frequency | Reading | Factor Level Limit  |Margin
No. (MHz) (dBuV) | (dB/m) |(dBuV/m)|(dBuVim)| (dB) |D=tEctr
1 2390.000 23.21 2632 4953 7400 |-24.47| peak
2 2350.000 6.56 2632 3288 5400 [-21.12| AVG
3 2412.000 48.31 2636 74 67 74.00 067 | peak
4 2412.000 26.14 26.36 5250 5400 |[-1.50 | AVG
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Vertical
1200 dBu¥/m

110

100

an

£ th—,_h?,v"’“‘v"”"“‘m,_ FCC Pantlh C-AE[Peak)

70 fﬂ 5\

60 1 A SSe—

50 s " i 7
= PFT i o “\M_m-.,nlwlnmjk S

40 ]

0 7

20

0

oo

280,000 [MHz] Z450.0

Frequency | Reading | Factor Level Limit  |Margin

No. (MHz) (dBuV) | (dB/m) |(dBuVim)|(dBuVim)| (dB) |=*=ct"
1 2390.000 23.40 26.32 49.72 7400 (-2428| peak
2 2390.000 6.72 2632 33.04 K400 |[-2096| AVG
3 2412.000 50.47 26.36 76.83 7400 | 2.83 | peak
4 2412.000 2470 26.36 51.06 5400 |-294 | AVG
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Report No.: GTSL2024060187F01

Test mode: ‘ 802.11n(HT20 2462MHz Test channel: Highest
Horizontal
1200 dBuV/m
110
100
0
o Irr""" 11-“ T "—'-\ FCC Paitlh C-HE[Peak)
70 ),' \‘\
60 = —— =
s0 1 o £ e — —
T v pe
40
30 E
20
10
0.
2420.000 [MHz] Z490.0
No Frequency | Reading | Factor Level Limit  [Margin

(MHz) (dBuV) | (dB/m) |(dBuVim)|(dBuVim)| (dB) | ==t

2462.000 51.93 26.44 78.37 74.00 [ 437 | peak
2462.000 2591 26.44 52.35 54.00 |[-1.65 | AVG
2483500 2572 26 47 52.19 74.00 (-21.81| peak
2483.500 556 26 47 32.03 54.00 ([-21.97| AVG

PN R I L
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Vertical
1200 dBuV/m

Report No.: GTSL2024060187F01

10
100
1]
8o fxﬁa-mfn;;mr—v-vw—\_ﬁ FCC Faitls C-RE[Feak)
70 I it
Y
&0 T “‘-Lw
£ i J”“"“*ww*ﬂ%‘_*
e Ww*
40
4
a0 *
20
10
0.0
2430.000 MHz) Z490.0
Frequency | Reading | Factor Level Limit  |Margin
No. (MHz) (dBuV) | (dB/m) |(dBuV/m)|(dBuVim)| (dB) |=*=ctr
1 2462 000 50.74 26.44 7718 74.00 3.18 | peak
2 2462 000 2349 2644 4993 5400 |-407 | AVG
3 2483.500 24 .05 2647 50.52 7400 |-23.48| peak
4 2483 500 519 26.47 31.66 b4 00 (-2234| AVG
Remarks:
1. Only the worst case Main Antenna test data.
2. The pre-test were performed on lowest, middle and highest frequencies, only the worst case’s (lowest
and highest frequencies) data was showed.
3. Final Level =Receiver Read level + Antenna Factor
4. The emission levels of other frequencies are very lower than the limit and not show in test report.
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No. 123-128, Tower A,Jinyuan Business Building, No.2, Laodong Industrial Zone,
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7.6 Spurious Emission

Report No.: GTSL2024060187F01

7.6.1 Conducted Emission Method

Test Requirement: FCC Partl5 C Section 15.247 (d)

Test Method: ANSI C63.10:2013

Limit: In any 100 kHz bandwidth outside the frequency band in which the
spread spectrum intentional radiator is operating, the radio frequency
power that is produced by the intentional radiator shall be at least 20 dB
below that in the 100 kHz bandwidth within the band that contains the
highest level of the desired power, based on either an RF conducted or a
radiated measurement.

Test setup: Spectrum Analyzer

o o
A= oo
[
— o o

(==Y E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments: Refer to section 6.0 for details

Test mode: Refer to section 5.2 for details

Test results: Pass
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Test plot as follows:

Report No.: GTSL2024060187F01

| 802.11b | 802.11g
Lowest channel

Agilert Spectrum Analyzer - Swept SA
WL T AT 07:25:25 P9 . 16, 724 AT
arker 4 9.598000000000 GHz Av Type: Log-Pur A A v Type: Log-Pur
FHO: Fast (5 TrigiFrea Run AvglHold:>100/100 TYPE (M ey 3 o AvglHold:>100/100
IFGain:Low Atten: 40 4B e . IF Gain:Low
Mkrd 9.598 GHz
10d5ia__Ref 30.00 dBm 46.139 dBm| 10 dBicy__Ref 30.00 dBm
&
\f
- fa ¥ I
4 J ¢ J M ¢
Start 30 MHz Stop 25.00 GHz. Start 30 MHz Stop 25.00 GHz.
#Res BW 100 kHz #VBW 300 kHz Sweep 2.386 s (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 2.386 s (1001 pts)
{x{ ooe] I I ML .
1 N f 2412 GHz -1.708 dBm 1 N f .
2 N 1 4824GHz  46.447 dBm 2 N r 4824GHz 46136 dBm
3 N f 7236 GHz -46 632 dBm 3 N f 7236 GHz -46.745 dBm
N f 9598 GHz  46.139 dBm = r 9598 GHz 46501 dBm
€ €
7 7
8 8
-3 -3
10 10
1 ~ 1 ~
< > < >
gsmams [ gsmams

30MHz~25GHz

31401 R
Avg Type: Log-Pur TRACE
O Fast o Trig Free Run AvglHold:>1001100 VPR M e Fasw oo TrigiFresRun Tepe
IF Gainel ows Atten: 40 o IF Gain:Low Arten: 40 4B o
Mkrd 9.748 GHz Mkrd 9.748 GHz
[0deidly__Ref 30.00 dBm -48.362 dBm| [0deidly_Ref 30.00 dBm -48.209 dBm|
i 9
A 1 A
I U [ ) Y 9, [ )
Start 30 MHz Stop 25.00 GHz Start 30 MHz ‘Stop 25.00 GHz.
#Res B 100 kHz #VBW 300 kHz Sweep 2.386 S (1001 pts) #Res B 100 kHz #VBW 300 kHz Sweep 2.386 S (1001 pts)
I DS I S
1 N f 2437 GHz. -1.325 dB 1 N T 2437 GHz
2z N f 4847 GHz 45215 dBm 2z N T 4847 GHz
3 N f 7311 GHz i7.063 dBm 3 N f 7311 GHz 46.
-S N f 9748 GHz -48.362 dBm -S N f 9748 GHz -48.209 dBm
13 13
7 7
g g
9 9
10 10
1" - 1" w
« > « >
s [rm— s [rm—

Highest channel

Type: Log-Pr

31401 CB.3041 P 18, 24
Avg Type: Log-Pur TRACE[ . 256 a
O Fast o TrigiFree Run AvglHold:>100/100 TYPE (M ey i+ Fasl AvglHold:>100/100 TYPE (M e
IFGain:Low Atten: 40 4B DETF MK IFGainLow perF MR
Mkrd 9.848 GHzZ MKkrd 9.848 GHzZ
10¢eidly__Ref 30.00 dBm ~48.273 dBm) 105y Ref 30.00 dBm -46.802 dBm
W &
i ) 10 9 L)
Start 30 MHz ‘Stop 25.00 GHz Start 30 MHz Stop 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.386 s (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 2.386 s (1001 pts)
I A I Al
f 2462 GHz 0.648 dBm 1 N f 2462 GHz -2501 dBm
f 4924 GHz -45.407 dBm 2 N f 4924 GHz 45,689 dBm
3 N f 7.386 GHz -44.702 dBm 3 N f 7.386 GHz -45931 dBm
-5 N f 9848 GHz. 48273 dBm -5 N f 9848 GHz. 46802 dBm
] ]
7 7
8 8
-3 -3
10 10
1 - 1 -
< > < >
s [ s [

| 802.11n(HT20)
Lowest channel
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" Avg Type: LogPar
FHO: Fast o Trig: Free Run Ag|Hold:>100/100
FGain:Low Attan: 40 45
10 dBidiv Ref 30.00 dBm
o ( ¥
Start 30 MHz Stop 25.00 GHz,
#Res BW 100 kHz #VBW 300 kHz Sweep 2.386 s (1001 pts)
| I S S A 1 017 A 11570 S
1 N f 2412 GHz 5,600 dBm
z N 1 4824GHz 46086 dBm
3 N f T23GHz 46731 dBm
g H f 9508 GHz 48050 dBm
&
7
8
9
10
1 &
< »
sc Gpns

30MHz~25GHz
Middle channel

Agilent Spectrum Analyzer - Swept S

TRACE

arker 4 9.748000000000 GHz Avg Type: Log-Pur :
PNO: Fast o 1rig: Frea Run Avg|Hold:> 1001100 TrrEfM
(FGain:Low Atten: 40 dB LET!
10 dBidiv Ref 30.00 dBm
\ 4 ]
Start 30 MHz Stop 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.386 s (1001 pts)
[ I T S N S S N1 T TS I 2
1N 7 2.437 GHz 5,145 dBm
4847GHz 46234 dBm
f T31GHz 46643 dBm
f 9T48GHz  48.083 dBm
k3 » n
- Cysuns

30MHz~25GHz
Highest channel

Avg Type: LogPur
Avg|Hold>100/100

Trig: Free Run

PNO: Fast OO
(FGain:Low Arten: 40 4B
10 dsienRef 30.00 dBm
2 )
Start 30 MHz Stop 25.00 GHz
[#Res BW 100 kHz #VBW 300 kHz Sweep 2.386 s (1001 pts)
| 2 I S S A 1 017 A 11570 S
1 N f 2.462 GHz 3347 dBm
2z N T 4924 GHz 46852 dBm
3 N f 7.388 GHz -46.1681 dBm
g N f 9848 GHz -48.380 dBm
-]
7
8
9
10
1 ~
< »
e smanus

30MHz~25GHz
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Report No.: GTSL2024060187F01

7.6.2 Radiated Emission Method

Test Requirement: FCC Part15 C Section 15.209

Test Method: ANSI C63.10:2013

Test Frequency Range: 9kHz to 25GHz

Test site: Measurement Distance: 3m

Receiver setup: Frequency Detector RBW VBW Value

9KHz-150KHz Quasi-peak 200Hz 600Hz Quasi-peak

150KHz-30MHz Quasi-peak 9KHz 30KHz Quasi-peak

30MHz-1GHz Quasi-peak | 120KHz | 300KHz | Quasi-peak

Peak 1MHz 3MHz Peak
Above 1GHz

Peak 1MHz 10Hz Average

Note: For Duty cycle = 98%, average detector set as above For Duty
cycle < 98%, average detector set as below: VBW =21 /T

Limit Frequency Limit (uV/m) Value Me&zﬁgﬁ?eent
0.009MHz-0.490MHz | 2400/F(KHz) | ~K/ SP/A 300m
0.490MHz-1.705MHz | 24000/F(KHz) QP 30m

1.705MHz-30MHz 30 QP 30m
30MHz-88MHz 100 QP
88MHz-216MHz 150 QP
216MHz-960MHz 200 QP S5
960MHz-1GHz 500 QP
Above 1GHz 200 gYRra0e
5000 Peak

Test setup:

For radiated emissions from 9kHz to 30MHz

Test Antenna

AR AR ARARAAAL

v v

I

Receiverv |

For radiated emissions from 30MHz to1GHz
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Report No.: GTSL2024060187F01

i

[ Receiverv | { Preamplifier- ]

For radiated emissions above 1GHz

[ Sl
Test Antenna-

Tum Tablev -

-:,150cm;~.;

i

I—Reccn ers ]—[ Preamplifier }

Test Procedure:

1. The EUT was placed on the top of a rotating table (0.8m for below 1G
and 1.5m for above 1G) above the ground at a 3 meter camber. The
table was rotated 360 degrees to determine the position of the highest
radiation.

2. The EUT was set 3 meters away from the interference-receiving
antenna, which was mounted on the top of a variable-height antenna
tower.

3. The antenna height is varied from one meter to four meters above the
ground to determine the maximum value of the field strength. Both
horizontal and vertical polarizations of the antenna are set to make the
measurement.

4. For each suspected emission, the EUT was arranged to its worst case
and then the antenna was tuned to heights from 1 meter to 4 meters
and the rota table was turned from 0 degrees to 360 degrees to find the
maximum reading.

5. The test-receiver system was set to Peak Detect Function and
Specified Bandwidth with Maximum Hold Mode.

6. If the emission level of the EUT in peak mode was 10dB lower than the
limit specified, then testing could be stopped and the peak values of the
EUT would be reported. Otherwise the emissions that did not have
10dB margin would be re-tested one by one using peak, quasi-peak or
average method as specified and then reported in a data sheet.

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test environment:

Temp.: 25.4 °C Humid.: 51% Press.: 1010mbar
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Report No.: GTSL2024060187F01

Test voltage: Rechargeable Li-ion Battery 3.7V=
Test results: Pass
Remarks:

1. Pre-scan all kind of the place mode (X-axis, Y-axis, Z-axis), and found the Y-axis which it is worse case.

Measurement data:
B 9kHz~30MHz

The emission from 9 kHz to 30MHz was pre-tested and found the result was 20dB lower than the limit,
and according to 15.31(0), the test result no need to reported.

B Above 18GHz

The emission from Above 18GHz was pre-tested and found the result was 20dB lower than the limit, the
test result no need to reported.
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Report No.: GTSL2024060187F01

Below 1GHz
Ant. Pol. Horizontal
Test Mode: 802.11b 2412MHz
Remark: Only worse case is reported
g dBuAm
T
50 ueyin - Hi l|_
I
0 4 3 i
E || Peak
I X ]
an . 1 - .'|ILJ“J 1 T S o
" “"‘k'-ﬂ-“a‘ ﬁ.,rj”“‘ H.r"" " M-Lj'r« ikl
etreny, ]
Sy
in
18]
30000 =1} [i[x} IMHz] S0 T0m.o
No. Frequency F'.eading Factor Level Limit |Margin Detector
{MHz) (dBu\) {(dB/m) [{dBu%/m)|(dBu¥im)| (dB)
1 355112 2910 -2.39 26.71 4000 (1329 QP
2 98.3752 29.51 -9.35 20.16 4350 (2334 QrP
3 1249249 2942 -6.14 23.28 4350 [-2022( QP
4 180.0304 4539 -6.00 39.39 43.50 4.1 QP
S 2594433 4545 -2.91 39.54 46.00 -5.46 QP
G 4183783 3660 -3.90 32.70 46.00 ([-13.30( QP
Ant. Pol. Vertical
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Report No.: GTSL2024060187F01

Test Mode: 802.11b 2412MHz
Remark: Only worse case is reported

0.0 dBulAm

70

1]

s0 ey -5 Hi l|_

|

40 L

a0 i : i % mux-‘“””ut
1 i [ e
ML‘LHH"“““—" """‘J?Eu. _;"hﬂh_‘NJvr‘g ‘1,_ fr i '-”‘l" il

n ) ot o

k Mﬂ.”‘»wwmb

o

oo

J0. o ] 100 IMHz] S 10000

Frequency | Reading | Factor Level Limit |Margin|

Mo\ Hz) | (dBuv) | (dBim) |(dBuvim) |idBuvimy| @By [T
1 33 8066 2849 -2.28 2621 4000 (1379 QP
2 B8.5335 3044 -11.50 18.94 4350 |-2455| QP
3 1397906 2042 -E.19 23.23 4350 |-2027| QP
4 180.0302 J9.6T -6.00 J36T 43.50 -9.83 ap
5 2594433 3875 -5.10 J3.65 4600 |-1235| QP
G 418.3783 3368 -2 64 31.04 4600 ([-1495| QP
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Report No.: GTSL2024060187F01

Above 1GHz
Test mode: 802.11b 2412MHz Test channel: Lowest
Horizontal:
1200 dBudim
110
100
an
‘“’ 3 FCT Parmis CHEPoak]
m
. F
= - = |
: s e SRS PSRN RN S - S IV B ] LR L T, PR
= ' 4 PLL
20
10
0o
1000000 [MHz] BO00 a0
Frequenc Readin Factor Level Limit |Margin
it [I"-q"IHE]I ! {dEu‘u‘]‘n; (dB/m}) |(dBuV/m)|(dBuVv/m) l{l:IEllg:l Detectar
1 1312.901 2304 2421 47 25 7400 |-2675| peak
2 1312.901 89.15 2421 3336 400 |-2064 | AVG
3 1858 517 21.41 2528 46.69 74.00 |-27.31| peak
4 1858.517 8.20 25.28 3348 5400 |-2052 | AVG
5 2412.000 51.00 26.36 7736 74.00 336 | peak
B 2412.000 EX b 26.36 5047 54.00 547 | AVG
7 3316.838 18.98 27.97 46.95 7400 |-27.05| peak
8 3316.838 3.5 27.97 31.48 400 |-2252 | AVG
9 5618.776 1352 31.56 4508 7400 |-2892| peak
10 5618.776 212 31.56 33168 400 |-20.32 | AVG
11 f002.185 13.76 35.80 49 56 7400 |-24.44| peak
12 f002.185 -5 66 35.80 30.14 400 |-2386| AVG
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Report No.: GTSL2024060187F01

Vertical:
120.0  dBuVim

110
100
30
" 5 FCE a5 CAEPeak]
m
" F
I s S | Tk we O SIS 20 55 2N 30 S .
: P : 3 1
20
w0
T000_000 [MHz) f00n Tam.
Freguency | Readin Factor | Level Limit |Margin
No. [I'E'IHE]I ! {cllau‘-f]‘.;I (dB/m) ((dBuV/m)|{dBuV/m) {dElg] Petecter
1 1367.228 2307 2427 47.34 7400 [-2666| peak
2 1367.228 9.17 2427 33.44 5400 |-2056| AVG
3 1924 244 21.23 2547 46.70 7400 [-27.30| peak
4 1924 244 7.56 2547 33.03 7400 |(-4097| QF
5 2412.000 49 59 26.36 75.95 7400 | 195 | peak
6 2412.000 31.84 26.36 58.20 5400 | 420 | AVG
7 3969.238 17.39 28.86 46.25 7400 [-27.75| peak
8 3969.238 222 28.86 31.08 5400 |-2292| AVG
9 6382 405 1233 33.85 46.18 7400 [-27.82| peak
10 | 6382.405 0.83 33.85 34.68 5400 |-1932| AVG
11 | 7862218 10.63 36.53 4716 7400 [-26.84| peak
12 | 7862218 -4.92 36.53 31.61 5400 |-22.39| AVG
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Report No.: GTSL2024060187F01

Test mode: 802.11b 2437MHz Test channel: Middle

Horizontal:
12000 dBuVim
110
100
an
o
60 i
: MWM WJWMWM»EW#”‘;L&WMWWWPHh
N 3 X 4 ¥ i?
20
0
oo
10000 HHz) annn THON0.

Frequenc Readin Factor Level Limit |[Margin

it [I".q-'IHz]l ! {1:1I3u‘-!]'-;I (dB/m) [(dBuv/m)|{dBuv/m) {cIE?] Detectar
1 1290.284 229 2419 47.10 7400 |[-26.90| peak
2 1290.284 8.06 2419 33.25 400 |-2075| AVG
3 1924 244 21.03 2547 46.50 7400 |-27.50| peak
4 1924 244 7.35 2547 32.82 400 |-2118| AVG
5 2437.000 52.05 26.40 78.45 74.00 445 | peak
G 2437.000 353 26.40 61.71 54.00 771 | AVG
7 3222155 17.10 27.80 44 90 7400 |[-2910| peak
a8 3222155 410 27.80 31.90 5400 |-2210| AVG
5 4975 246 1473 30.45 4518 7400 |-28.82| peak
10 4975 246 147 30.45 31.92 400 |-2208| AVG
1 7002.185 14 .42 35.80 50.22 7400 |-2378| peak
12 7002.185 -5.85 35.80 2595 400 |-2405| AVG
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Report No.: GTSL2024060187F01

Vertical:
1200  dBu¥im

110

100

a1}

o 5 FoC 15 CREPoak]

"

6 B

50 1 3 7 A

- [Vt fininrtind -‘rwwwme«m.a«m—' TP X P Y e

% 4 ; ; J‘ 2

0

-

1000000 [MHz] fa0nn TN,

Frequency | Readin Factor | Level Limit  [Margin

ik [I"?"IHE]I ! {dEuv? (dB/m) |(dBuVvim)|(dBuVim) {dg;] Detector
1 | 1100891 | 2426 | 2383 | 4809 | 7400 [-2501| peak
2 | 1109.891 085 | 2383 | 3368 | 5400 |-2032| AVG
3 | 1891005 | 2136 | 2537 | 4673 | 7400 |-27.27| peak
4 | 1891005 | 7684 | 2537 | 3301 | 5400 [-2099] ave
5 | 2437000 | 4941 | 2640 | 7581 | 7400 | 181 | peak
6 | 2437000 | 3214 | 2640 | 5854 | 5400 | 454 | AvG
7 | 3817911 | 1776 | 2844 | 4620 | 7400 [-27.80] peak
8 | 3817.911 2.81 2844 | 3125 | 5400 [-2275| AvG
9 | 4017942 | 1527 | 3032 | 4550 | 7400 [-2841] peak
10 | 4917942 | om 3032 | 3103 | 5400 [-2297] AvG
11 | 7002185 | 1340 | 3580 | 4920 | 7400 [-24.80] peak
12 | 7002185 | 584 | 3580 | 2006 | 5400 [-2404] Ave
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Report No.: GTSL2024060187F01

Test mode: 802.11b 2462MHz Test channel: Highest

Horizontal:
1200 dBu¥im
110
o0
n
2 3 FoE Fonis CREPeak]
™
1]

1 n 11
I s et PSS PO R N PO T 7 0 W SO
= 4 3 § 3 12
20
i
oo
1O D WHz) annn THINMND.
Frequenc Readin Factor Level Limit |[Margin

it [I'E'IHE} ! {cllau‘u‘]'.;I (dB/m) [(dBuv/m)|{dBuv/m) {dElg] Detectar
1 1239014 2348 2414 47.62 7400 |-26.38| peak
2 1239014 89.18 2414 33.32 400 |-2068| AVG
3 1946.665 20.69 2554 46.23 7400 |-27.77| peak
4 1946.665 713 2554 3267 400 |-21.33| AVG
5 2462000 5019 26.44 76.63 74.00 263 | peak
G 2462000 35.49 26.44 61.93 54.00 7893 | AVG
7 3597016 16.959 28.42 45.41 7400 |[-28.59| peak
a8 3597016 2.94 28.42 31.36 400 |-2264 | AVG
5 5364.350 1393 31.01 44 94 7400 |[-29.06| peak
10 5364.350 0.92 31.01 31.93 400 |-2207| AVG
1 7002.185 1325 35.80 49.05 7400 |[-2495| peak
12 7002.185 -5.01 35.80 25.89 5400 |-2411| AVG
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Vertical:

12000 dBuVim

110

o

a0

20 1 FCC Fartl5 C-HE [Peak)

m

[31]

” W-)Wﬁ-wmw MMMMLWMJ Lﬂmmwwwnaat

410

= % : ] ’ 12

20

po

1000_00 [MHz] HOnn TEIn.

Frequenc Readin Factor Level Limit  |Margin

= [I"?ﬂHz} ! {dEuU;; {(dB/m) |(dBuV/m)|(dBuVv/im) {dgg] Detectar
1 1290.284 22.48 24149 46.67 7400 |-27.33| peak
2 1290.284 8.01 24149 33.20 5400 |-2080| AVG
3 1815952 21.35 2515 46.50 7400 |-27.50| peak
4 1815952 8.28 2515 33.43 5400 |-2057| AVG
5 2462.000 55.39 26.44 81.83 74.00 7.83 | peak
G 2462.000 31.34 26.44 57.78 54.00 378 | AVG
7 3474152 17.69 28.25 45.94 7400 |-28.06| peak
a 3474152 3.38 28.25 31.63 5400 |[-2237| AVG
5 062 457 14 53 30.59 4512 7400 |-28.88| peak
10 062 457 1.92 30.59 32.51 5400 |[-2149| AVG
1 7002.185 13.84 35.80 49.64 7400 |-24.36| peak
12 7002.185 -5.850 35.80 259.91 5400 |[-2409| AVG
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‘ Test mode: ‘ 802.11g 2412MHz Test channel: lowest
Horizontal:
1200 dBu¥in
1o
100
an
& 5 FCL Fartls C-HE [Prak]
1]
: WMW%MM ""‘““‘#’“‘” ot o M@iﬂmwwpmh
% % % 'y 12
20
pa
1000, Dm0 WHz) Hnnn a0,
Frequency | Readin Factor | Level Limit  |Margin
-k [I"-q"IHE]I ! {vl."iEL.l‘-I]'llgI {dB/m) [{(dBu¥/m)|{dBu%v/m) {l:IEIl;] Detectar
1 1312.901 23.65 241 47.86 7400 ([-26.14| peak
2 1312.901 8.88 241 33.09 5400 [-2091]| AVG
3 1774.361 2223 25.02 47 .25 7400 |-26.75( peak
4 1774.361 8.08 25.02 33.10 5400 [-2090| AVG
5 2411.946 47 88 26.36 74.24 74.00 0.24 | peak
B 2411946 16.659 26.36 43.05 400 (1095 AVG
T 3617911 17.04 28.44 4548 7400 |-2852 | peak
8 3617.911 2.74 28.44 31.18 400 (2282 AVG
) 5091.865 14 54 30.63 4517 7400 |-2883 | peak
10 5091865 2.32 30.63 32.95 400 ([-21.05( AVG
11 7002.185 13.59 35.80 4939 7400 |-2461 | peak
12 7002.185 -5.95 35.80 29.85 5400 [-2415| AVG
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Vertical:
1200 dBu¥im
1o
100
n
%0 5 FCL Fantis C-AE [Peak]
i 2
1]
50 3 .. 3 11
= s TSN S5 WA SR S P . L (ha AU ST
£ ¥ 5 E ¥ 1z
20
n
oo
1000 [MHz) fannn TE0.

Frequency | Readin Factor | Level Limit |Margin

No. [I"?"IHE]I ! {dBuv;; (dB/im) |(dBuV/m)|(dBuVim) {dgg] Petestor
1 1391.194 22 54 2429 46.83 7400 [-27.17 | peak
2 1391.194 8.66 24 29 32.95 400 |-21.05| AVG
3 1847.783 2153 25.24 4677 7400 [-27.23| peak
4 1847.783 7.86 25.24 33.10 5400 |[-2090| AVG
5 2412.000 45 70 26.36 72.06 7400 |[-1.94 | peak
6 2412.000 2232 26.36 48 68 5400 |-532 | AVG
7 3203545 18.359 2777 46.16 7400 [-27.84 | peak
a8 3203545 3.46 2777 31.23 5400 |-2277| AVG
g 5062 457 14.12 30.59 44 71 7400 [-2929( peak
10 062 457 1.87 30.549 32 46 A4 00 |-21564 | AVG
11 7002.185 13.20 35.80 49.00 7400 ([-25.00( peak
12 7002.185 -5.94 35.80 29 86 5400 |-2414| AVG
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Test mode: 802.11g 2437MHz Test channel: Middle
Horizontal:
12000 dBu¥im
110
100
i1
@ ¥ T a5 CREFsaH]
m
211
50 B N 11
N AR A A elralin coll olar ool fp e sl
= g ! 'y 12
20
o
100000 MHz] 0nn TH0m0.
Frequenc Readin Factor Level Limit [Margin
it [I"?"IHE]I ! {dEu‘-I]? (dB/m) |(dBuV/m)|(dBuV/m) {dElg] Petestor
1 1246.212 22 87 2415 46.72 7400 |-27.28| peak
2 1246.212 8.18 2415 33.33 5400 |-2067| AVG
3 1743.795 2177 2493 46.70 7400 |-27.30| peak
4 1743.795 8.51 2493 33.44 F4.00 |-2056| AVG
5 2437.000 52.48 26.40 78.88 74.00 488 | peak
6 2437.000 26.39 26.40 52.79 400 |-1.21 | AVG
7 3434138 17.70 2818 45 88 7400 |-28.12| peak
a8 3434138 3.41 2818 31.59 5400 |-2241| AVG
5 h062. 457 14.21 30.59 44 80 7400 |-29.20| peak
10 h062. 457 1.91 30.59 32.50 5400 |-21.50| AVG
11 7002.185 13.26 35.80 4906 7400 |-2494 | peak
12 7002.185 -5.88 35.80 25.91 5400 |-2409| AVG
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Vertical:

12000 dBuVAm

110

100

a1}

& : e

B s .

) i e PR S VU SRS I 0 P SR O O PSSP N

N ] Pl

20

g

1000_000 |WHz) fnn LELILILS
No. Fr?ﬁ?ﬂﬁzl;w Ffjgﬂﬂ? {Zgﬁ; {dléiﬂl} mé:mm} NT:?E]I” Detectar
1 | 1231858 | 2378 | 2413 | 4791 | 7400 |-26.08] peak
2 | 1231858 | 887 | 2413 | 3300 | 5400 |-21.00| AVG
3 | 1891095 | 2163 | 2537 | 4700 | 7400 |-27.00| peak
4 | 1891095 | 760 | 2537 | 3297 | 5400 |-2103| AVG
5 | 2437000 | 5072 | 2640 | 7712 | 7400 | 312 | peak
6 | 2437000 | 2616 | 2640 | 5256 | 5400 |-144 | AVG
7 | 3660067 | 1696 | 28439 | 4545 | 7400 |-2855| peak
8 | 3660067 | 269 | 2849 | 3118 | 5400 |-22.82| AVG
9 | 5490089 | 1418 | 3119 | 4537 | 7400 |-2863| peak
10 | 5490089 | 182 | 3113 | 3301 | 5400 |-2099| AVG
11 | 7002185 | 1408 | 3580 | 4988 | 7400 |-2412| peak
12 | 7002185 | 588 | 3580 | 2992 | 5400 |-2408| AVG
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Test mode: 802.11g 2462MHz Test channel: Highest

Horizontal:
12000 dBuVim
11D
100
an
& : FLC P15 C-HE [Prak)
. i
: T, Tm—— Wﬁwmﬁmwﬁwmwmwﬁpm
o |3 : ; bl g
20
0
oo
100000 HHz] HIO0Nn TE0m0.

Frequency | Readin Factor | Level Limit |Margin

it [I'E'IHE} ! {dﬂw;;l (dB/m) |(dBuV/m)|({dBu%v/m) {dgg] Detectar
1 115656818 2373 23.97 47.70 7400 [-26.30| peak
2 115656818 10.09 23.97 34.06 A4.00 |-1994 | AVG
3 1957974 22.00 2557 47 57 7400 [-26.43| peak
4 1957974 7.62 2557 33.19 A4.00 |-20.81| AVG
5 2462000 53.87 26.44 a0 74.00 6.31 | peak
G 2462000 30.10 26.44 56.54 54.00 254 | AVG
7 3394 584 17.55 28.11 45.66 7400 [-28.34| peak
a8 3394 584 3.51 28.11 31.62 A4.00 |-22.38| AVG
5 5364.350 14 .50 31.01 4551 7400 [-28.49)| peak
10 5364.350 1.00 31.01 32.01 A4.00 |-21.99 ] AVG
1 7002.185 14 22 35.80 50.02 7400 [-23.98)| peak
12 7002.185 -5 78 35.80 30.02 A4.00 |-2398| AVG
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Vertical:

1200 dBuWim

11D

100

an

g ; FCC P15 CAE[Prak)

-

11}

w S |

“ T TR S I e P ot T ittt prak

= % ‘ 3 Cl e

20

10

0.0

1000, D0 W Hz] annn a0,

Frequency | Readin Factor | Level Limit |Margin

No. [I"?"IHE]I ! {dsuv? (dB/m) |(dBuVim)|(dBuVim) {dElg] Petsstar
1 1109.8591 24.01 23.83 47 .84 7400 |-2616| peak
2 11059.891 10.05 23.83 33.88 400 [-2012] AVEG
3 1626.703 22.24 24 58 4682 7400 |-2718| peak
4 1626.703 8.94 24 58 33.52 A4 00 |-2048| AVG
5 2462.000 5470 26.44 81.14 74.00 714 | peak
i 2462.000 3012 26.44 h6.56 54.00 256 | AVG
T 3336106 18.03 28.00 46.03 7400 |-2797| peak
8 3336106 4 .07 28.00 3207 400 |-2183| AVG
2] 5554.060 14.49 31.36 45 85 7400 |-2815| peak
10 554 060 1.37 31.36 3273 400 [-2127 ] AVEG
11 7002185 1412 35.80 4992 7400 |-2408| peak
12 7002185 -5 35.80 30.09 5400 |-2391| AVG
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‘ Test mode: ‘ 802.11n(HT20) 2412MHz Test channel: Lowest
Horizontal:
1200 dBuIm
110
100
an
2 g FOE Portis CHEPeak]
1}
: T e GTTR | #_rjlimw,w’vmwﬂﬂmﬁdwwmw et | pozE
= % 4 3 x 12
20
o
100000 [MHz) annn Ta0m0.
Frequenc Readin Factor Level Limit  |Margin
it [I"?"IHE]I ! {dEuv;; (dB/m) |(dBuV/m}|(dBuVim) {dElg] Detctar
1 1149142 2373 23.95 47 68 400 |-26.32 | peak
2 1149142 10.04 23.95 33.99 5400 |-2001| AVG
3 1957974 2233 2557 47.90 7400 |-26.10| peak
4 1957974 7.44 2557 33.01 5400 |-2099( AVG
5 2411.946 50.51 26.36 76.87 74.00 287 | peak
B 2411.946 2367 26.36 50.03 400 |-397 | AVG
T 3789505 17.03 28.65 45 68 7400 |-28.32) peak
8 3789505 243 28.65 31.08 A4 00 |-2292 | AVG
) 5586.324 14 .58 31.46 46.04 7400 |-27.96| peak
10 586324 1.45 31.46 32.91 400 |-21.09 AVG
11 7002.185 13.89 35.80 49 69 7400 |-24.31| peak
12 7002.185 -6.01 35.80 2979 5400 |-2421| AVG
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Vertical:
12000 dBu¥im
11
100
» X
2 FCC Patis C-RE[Peak]
™
: :
o s o e v e | P e o P N
EL
20
U
0o
1000000 [MHz] aooo 18000
Frequency | Readin Factor | Level Limit [Margin
No. [r'.qﬂHz} ! (dB u’u’]'.;I (dB/m) ({dBuVim)|(dBuV/im) {clE?] Petectar
1 1399276 23.11 24.30 47.41 7400 (-26.59| peak
2 1399276 23.11 24.30 47.41 7400 (-26.59| peak
3 1733.723 21.84 24.90 46.74 7400 (-27.26| peak
4 1733723 21.84 24 .90 46.74 7400 (-2726| peak
5 2411.946 61.36 26.36 87.72 7400 (13.72 | peak
6 2411.946 61.36 26.36 87.72 7400 (1372 | peak
T 2412.000 29.74 26.36 56.10 7400 (-17.90| peak
8 2412.000 29.74 26.36 56.10 7400 (-17.90| peak
9 3494 334 16.74 2829 45.03 7400 (-28.97| peak
10 | 3494334 16.74 2829 45.03 7400 (-28.97| peak
11 | 4722527 15.24 29.89 4513 7400 (-28.87| peak
12 | 4722527 15.24 29.89 4513 7400 (-28.87| peak
13 | 7002.185 1337 35.80 4917 7400 (-24.83| peak
14 | 7002.185 1337 35.80 4917 7400 (-24.83| peak
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‘ Test mode: ’ 802.11n(HT20 2437MHz Test channel: Middle
Horizontal:
1200 dBuVim
110
L]
am
f 1 FCL Fasti5 C-HE [Peak]
1]
: wwgwﬁwWﬁwijwwWank
5 E L i i 12
20
o
100000 [MHz) annn Ta0m0.
No. | " | aBuvy | (aBim) |iamavim)|(amuvim | (@) | ===
1 1275.423 23.82 24 18 48.00 7400 |-26.00( peak
2 1275423 9.00 2418 33.18 5400 |-2082| AVG
3 2050.838 21.33 2578 47 .11 7400 |-26.89)| peak
4 2050.838 .51 25.78 33.29 400 |-2071 | AVG
5 2437.000 5055 26.40 76.95 74.00 2495 | peak
B 2437.000 2197 26.40 48 37 5400 |-563 | AVG
T 3240873 18.20 27.83 46.03 7400 |-27.97 | peak
8 3240873 3.42 27.83 325 400 |-2275| AVG
) 5458 381 13.86 314 45.00 7400 |-29.00| peak
10 5458 381 1.30 31.14 3253 400 |-2147 | AV
11 7002.185 14 .18 35.80 4598 7400 |-24.02)| peak
12 7002.185 -5.98 35.80 29.82 400 |-2418| AVG
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Vertical:

1200 dBu¥im

110

1m0

an

# g FCT Part5 CHEPoak]

m

1]

: e *h«wmawwu‘wwimww@wwwwpmt

= % : 8 10 2

20

i

L]

10000 [WHz) H0nn T,

Frequenc Readin Factor Level Limit |[Margin

it [f'?"lHE]I ! {dEu‘-I]'.;I (dB/m) [(dBuv/m)|{dBuv/m) {dElg] Detectar
1 1109.891 2503 23.83 48.86 7400 [-2514| peak
2 1109.891 0.84 23.83 3367 400 |-20.33| AVG
3 1858 517 21.81 25.28 47.09 7400 |[-26.91| peak
4 1858 517 7.94 25.28 33.22 5400 |-2078| AVG
5 2437.000 49 69 26.40 76.09 74.00 209 | peak
G 2437.000 18.37 26.40 4477 400 |-823 | AVG
7 3023 257 18.55 27.44 4595 7400 |[-28.01| peak
a8 3023 257 4.3 27.44 375 400 |-2225| AVG
5 4304 525 15.88 29.20 45.08 7400 |-2892| peak
10 4304 525 1.30 29.20 30.59 400 |-23.41 | AVG
1 7002.185 14 359 35.80 50.19 7400 [-23.81| peak
12 7002.185 -5 06 35.80 20.84 400 |-2416| AVG
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‘ Test mode: ‘ 802.11n(HT20 2462MHz Test channel: Highest
Horizontal:
1200 dBu¥im
110
100
n
40 FCC Pantls CRE[Peak]
21}
: T L 5 Savioe SSWE TR NUDU AU BV S0 S U0 SO,
% 3 i ¥ 12
20
0
0o
1000, Dm0 [WHz] B0 a0,
No. Fr?ﬁ?ﬂﬁzl;w Ffjgﬂ:?;; {Zgﬁ?i {dléiﬁrln} mg:ﬂm} NEEI]I” Detectar
1 1312.901 2258 241 46.79 7400 |-27.21| peak
2 1312.901 8.88 241 33.09 5400 [-2091]| AVG
3 1902 .081 2154 2541 45.95 7400 ([-27.05( peak
4 1902.081 7.25 2541 32.66 5400 [-21.34| AVG
] 2462 000 49 21 26.44 75.65 74.00 1.65 | peak
B 2462.000 23.78 26.44 50.22 5400 |[-3.78 | AVG
T 3130174 18.39 27.63 45.02 7400 [-2798 | peak
8 3130174 3.76 27.63 31.39 5400 [-2261| AVG
g RO04.148 14 98 30.51 45 49 7400 [-2851| peak
10 5004.148 1.74 30.51 3225 5400 [-21.75| AVG
11 7002.185 14.12 35.80 49 92 7400 (-24.08| peak
12 7002.185 -5 96 35.80 2984 5400 [-2416| AVG
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Vertical:
12000 dBu¥im
110
100
n
o FCC Partl S C-RE[Prak)
1]
® wwmgm‘w\}w%mmiwmww”*WmMWszuh
= & 3 ! 2
20
0.0
100000 |MHz) H0nn TEINmn.
Frequency | Reading | Factor Level Limit |Margin
-k (MHz) (@Buv) | (dB/m) |(dBuvim)|idBuvim| (@) |P=="
1 1182.910 23.06 24.05 47 .11 7400 |-26.89| peak
2 1182.910 942 24.05 3347 R4.00 |-2053| AVG
3 1764113 21.58 24 .99 46.57 7400 |-27.43| peak
4 1764113 7.26 24 .99 32.25 400 |-21.75| AVG
5 2462.000 48.05 26.44 74.49 74.00 04% | peak
B 2462.000 23.05 26.44 49.49 54 .00 451 | AVG
T 3130174 18.47 27.63 46.10 7400 |-27.90| peak
8 3130174 3.79 27.63 31.42 R400 |-2258| AVG
2] h033.218 14.29 30.55 44 .84 7400 |-29.16| peak
10 h033.218 1.63 30.55 32.18 400 |-21.82| AVG
11 7002185 1427 35.80 50.07 7400 |-23.93| peak
12 7002185 -5.96 35.80 29.84 400 |-2416| AVG

Remarks:
1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. The emission levels of other frequencies are very lower than the limit and not show in test report.
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8 Test Setup Photo

Reference to the appendix | for details.
9 EUT Constructional Details

Reference to the appendix Il and appendix Ill for details.

Global United Technology Services Co., Ltd.
No. 123-128, Tower A,Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 59 of 59



